SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Date: 26.DEC 2017 18.00:36

Spectrum 3 spectrum 2
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM
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Date: 26.DEC 2017 18.01:55

pectrum 3 pectrum 2
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ML f 706.161 MHz 14,59 dam ML 705,472 WAz 13.75 dam
T 1 705.23227 MHz 6.59 dBm Oce Bw 1.118361119 MHz TL L 705.24226 MHz 6.71 dBm Oce Bw 1.088911089 MHz
T2 1 706.35115 MHz 4.50 dam T2 1 706.33117 MHz 7.20 dam
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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pectrum - pectrum >
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.538 MHz 14.34 dBm ML 715.048 MHz 12.61 dém
T1 1 714.65884 MHz 6.28 dBm oce Bw 1.098901099 MHz T1 1 714.65884 MHzZ 6.02 dBm oce Bw 1.098901099 MHZ
T2 1 715.75774 MHz .93 dbm T2 1 715.75774 MHz 5,65 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Band Edge

LTE M1 Band 12 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o o
= S um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~38.60 dBm -25.60 05 L 000 Wi | 716 PtD Wi 100,000 Kiz T 545 B _mml
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.83 dém -17.83 de 711.000 MHz 716.000 MHz 100.000 kHz 714,78372 MHz 6.00 dBm -23.91 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99945 MHz -30.79 dBm -17.75 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00295 MHz -31.41 dBm -19.41 dB
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\
i ) e i (| ) e

Date: 26.DEC.2017 19.01.24

Date: 26.DEC.2017 19:30:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Al2-8

of 12



SPORTON LAB.

FCC RF Test Report

Report No. : FG7DO0

540B

LTE M1 Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SGL Count 100/100
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Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100
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@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
10 dem 10 dBm:
! ik,
o p WM\ 0 dem f’m All
-10 dBm f ! -10 dBm. - L
SPURIOUS_LINE_ABS { \ J \
-20 dBm r R -20 dBm M l,‘
-20 dBm b J -30 dBm Jf?f M
40 dem 14 l"v "IL MAW -40 dBm II it ! i)
L \
50 dem i ““m{\x“‘\- 50 dem-4 f ]I\ | -
il Pt || i b
alige sl ‘ | -60 dem ‘
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.18 dém -19.18 d& 711.000 MHz 716.000 MHz 100.000 kHz 71505844 MHz 5.28 dBm -24.72 d
698,500 MHz 599,000 MHz 30.000 kHz 698.94451 MHz -32.01 dBm -19.01 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00155 MHz -32.98 dBm -19.98 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Spurious Emission

LTE M1 Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -55.11 dBm -42.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -58.45 dBm -45.45 dB
725,000 MHz 1.000 GHz 100.000 kHz 878.15934 MHz -58,08 dBm -45,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 991.07143 MHz -58.00 dBm -45,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.76 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.96 dBm -33.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -42.51 dBm -29.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42,06 dBm -29.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41565 GHz -43,30 dBm -30.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41965 GHz -43.23 dBm -30.23 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Date: 26.DEC.2017 194125

n Sp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -58.71 dBm -45.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -57.78 dBm -44,78 dB
725,000 MHz 1.000 GHz 100.000 kHz 949.86264 MHz -58.,09 dBm -45,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.29121 MHz -58.08 dBm -45,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89475 GHz -47.76 dBm -34.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -47.23 dBm -34.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.42 dBm -29.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40815 GHz -43,50 dBm -30.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40015 GHz -43 41 dBm -30.41 d&
—_—
( ) J 2 ( )i ] o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 26 DEC 2017 19:36:02
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 677.30135 MHz -58.74 dBm -45.74 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -58.72 dBm -45.72 dB
725,000 MHz 1.000 GHz 100.000 kHz 959, 75275 MHz =-57.77 dBm -44,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 725.41209 MHz -55.71 dBm -42,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.11 dBm -33.11dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42964 GHz -45.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41.97 dBm -28.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84327 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -43.48 dBm -30.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.41815 GHz -43 .49 dBm -30,49 d&
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Frequency Stability

Test Conditions LTE M1 Band 12 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0068
40 Normal Voltage 0.0055
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0066 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Al12-12 of 12




s=amranas. FCC RF Test Report Report No. : FG7D0540B

LTE M1 Band 13

Peak-to-Average Ratio

Mode LTE M1 Band 13 / 5MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.55 8.32 8.46 8.29
Middle CH 8.55 8.29 8.49 6.52 PASS
Highest CH 8.38 8.43 8.46 8.46
SPORTON INTERNATIONAL INC. Page Number : A13-10f 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




s=amranas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13 /5MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 20.03.02

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
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C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -43.38 dBm -33.11 dBm 10.26 dB 365 dB 6.67 dB 3.55 dB 9.65 dB Trace 1 -43.37 dBm -33.39 dam 9.98 dB 3,71 dB 6.75 dB 8.32 dB 39 dB
—— ——
L L J Ll [ L JL J L

Date: 26 DEC.2017 20.44:28

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2017 20.34:56

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.30 dBm -32 .64 dBm 10.66 dB 368 dB 6.67 dB 3.55 dB 9.68 dB Trace 1 -43.39 dBm -32.82 dam 10.56 d8 365 dB 6.58 dB 8.29 dB 59.30 dB
—— — —— —
L JU J WUARRED e L JL J L ERRERRE I

Date: 26.DEC2017 20:38.21

Highest Channel / 1RB

Highest Channel / Full RB

Date: 26.DEC.2017 21:36:54

Spectrum = Spectrum -
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o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
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C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.38 dBm -32.80 dBm 10.58 dB 368 dB 6.64 dB 3,33 dB. 9.54 dB Trace 1 -43.43 dBm -33.37 dam 10.06 d8 365 dB 6.70 dB 8.43 dB 9.68 dB
—— —_— - —_—
L JU J MR L JU J Wy e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13 /5MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 20.02.48

Date: 26.DEC.2017

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
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@153 view @152 view
e
0. 0.
\ ™=
00 - 00
1E- = 1E-
1E- 1E-
1E- \ - 1E- ;
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Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.39 dBm -33.07 dBm 10.31 d8 368 dB 6.75 dB 3.46 dB 9.65 dB Trace 1 -43.36 dBm -33.37 dam 9.99 dB 368 dB 6.61 dB 8.29 dB 9.42 dB
 o— T — — —_—
L JU J [ LTI L JU J L ERRERRE I

20,3918

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2017 20.34:38

Date: 26.DEC.2017

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
S
qC
0.
=
0.0 > < 0.0 =
E \
1€ 164 1
1E- 1E- \
1E- 1E- \‘
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.35 dBm -32.87 dBm 10.48 d8 365 dB 6.70 dB 3.49 dB 9.65 dB Trace 1 17.45 dBmn 24.14 dBm 6.68 dB 3,83 dB 5.97 dB 6.52 dB 6.67 dB
- — —— —
L JU J WUARRED e L JU J L ERRERRE I

20.38:35

Highest Channel / 1RB

Highest Channel / Full RB

Date: 26.DEC.2017 21:37:35

Date: 26.DEC.2017

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz

@153 view @152 view

S o

| . -
0. 0.
=
s
0.0 e 0.0
S
1E- 1E-
5
3,
1E- - 1E-
1E- H 1E- ;
|
CF 784.5 MHz Mean Pwr + 20.00 dB CF 784.5 MHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 [ -43.47 dem | -33.05 dem _ 10.35 dB 3.68 0B 5.64 4B .46 dB 9.74 6B Trace 1 [ -43.38 dem | -33.45 dem 9,93 dB 3.68 0B 6.72 48 8.45 08 9.54 6B
—— — —— —
L JU J WUARRED e L JU J FRRRRRED e

21:38.00

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

26dB Bandwidth

Mode LTE M1 Band 13 : 26dB BW(MHZz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.36 1.27 - - - - - -
Middle CH - - - - 1.35 1.30 - - - - - -
Highest CH - - - - 1.38 1.33 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A13-4 of 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 26.DEC 2017 18.53.40

pectrum 3 um 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.68 dBm)| ™M1[1] 13.46 aBm)
777.49200 MHz 777.47200 MHZ]
= ki ndB 26.00 dB)| @ ndB 26.00 dB|
w0 Aol ity Bu 1.359000000 MHZ| 0d . Bu 1.269000000 MHz|
{ Q factor 572.9) f“ W i Q factor 612.9]
o4 0d
N \r“ i l
10 df - = -10 o s +
! I ji
20 d 4 20 di -
ol ( il
-0 i | =0 G Lae
e Wit ' 1‘"”' PN
" et . Lo "/\‘ N
40 dBpA ; -40 ;’
A T T
g vy e Tt
sod " L
e, | Pl i
50 d o Wt e 0 di W e e Al by g
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 777.492 MHz 14.88 dBm nd@ down 1.359 MHz M1 FIT.472 MH2 13.46 dBm nd@ down 1,269 MHZ
T 1 777.152 MHz -11.02 dam nd8 26.00 dB TL L 777.132 MHz -12.37 dbm nd8 26,00 d8
T2 1 778.511 MHz -11.20 d8m Q factor 572.3 T2 1 77B.401 MHz -11.84 ddm Q factor 612.8

L U ]

Date: 26, DEC 2017 195135

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 26.DEC 2017 20.38.02

pectrum b pectrum o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.41 dBm)| ™M1[1] 13.49 aBm)
779.99200 MHz 779.97200 MHZ]
= nd 26.00 dB| @ I nd 26.00 dB|
w0 [T S ) Bu 1.349000000 MHz| 0d Al Buw 1.299000000 MHz|
,f "l Q factor 578.3] i L M l Q factor 600.6
i A L
a T T 0 T
y ke N L
-10 -10 df F ¥
/ \ /
204 ¥ 20d 4 -
ey / ]
, / AR
0 " "y 0 a0 i ;mnf“ Y Py
X
ol \ " Y
i ga i i | o damd Mo,
,\ﬁ PR v L /
bt ek A ik,
50 df . T S0 d Lo RAN Y
el " il
o A A L L o AN S
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 779.992 MHz 15.41 dBm nd@ down 1.349 MHz M1 1 779.972 MHz 13.49 dBm nd@ down 1,299 MHZ
T 1 779.512 MHz -10.53 dbm nd8 26.00 dB TL L 779.652 MHz -12.43 dbm nd8 26,00 d8
T2 1 780.961 MHz -10.55 dam Q factor 578.3 T2 1 7B0.951 MHz -12.81 dém Q factor 600.6
L U J - L JU J L]

Date: 26, DEC 2017 20:37.25

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 26.DEC.2017 21.31:29

pectrum - pectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30de SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.65 dBm| mili] 13.22 dBm)|
78583900 MHzZ| 786.08800 MHz
e ndB 26.00 dB| & ndB M1 26.00 dB)|
Bu iy 1.379000000 MHZ . B 1.329000000 MHZ]
104 Ql-fu or i 570.0] o oljttjb’r'{\nﬂ“h\ 591.6]
0 di 0
v [ \
104 -10d ; ¥
20 d - 20 di - \
a0 : p“.,‘lﬁr‘l‘ i 30 u_"\f”r‘”l‘ \\’lﬁ»:x e
Tl Corin ALl T
4o d o il oy o d T .;N'U .
o " ) n T
e iy L gero]
0 A iy 1
b ot Ml WPt
ol ) iy ;
CF 784.5 MHz 1001 pts Span 10.0 MHZ CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.838 MHz 14.85 dBm ndB down 1,379 MHz ML 766.068 MHZ 13.22 dBm ndB down 1,329 MHz
T1 1 785.509 MHz -11.86 d8m nds 26.00 d8 T1 1 7B5.589 MHz -12.92 dém nds 26.00 da
T2 1 785.888 MHz -11.35 dém Q factor 570.0 T2 1 766518 MHz -12.90 dBm Q factor 5316
L I ) L I ) -

Date: 26 DEC. 2017 213357

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Occupied Bandwidth

Mode LTE M1 Band 13 : 99%0BW/(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.1 1.09 - - - - - -
Middle CH - - - - 1.13 1.09 - - - - - -
Highest CH - - - - 1.09 1.11 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A13-6 of 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum 3 um 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0 dE SWT 632 ps @ VBW 100kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.95 dBm| 12.57 aBbm)
- . 778.26100 MHz - 778.20100 MHZ]
- v Occ B 1098901099 MHz| 1088911089 MHz|
o
10 d -|ﬂ!{ Ay 10 d
. i §
[ \
-10 + -10 d
204 J ™™ 20
; i ", i Wl g
a0 e T, * o Tk
eV Y o b
0 o ! “ "'”An“ 0B Bl ‘Iﬂ‘”w Vo T
gl e A
50 5 £y b
s B BT . Bkl LT
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.261 NMHz 15.95 dam ML 77E.201 WAz 12,57 dam
T 1 777.24225 MHz 9.66 dBm Oce Bw 1.098301099 MHz TL L 777.24226 MHz 6.18 dBm Oce Bw 1.088911089 MHz
T2 1 778.34116 MHz 5.01 dam T2 1 77833117 MHz 7.54 dam

L I ]

Date: 26.DEC 2017 18.53.30

L U

Date: 26, DEC 2017 19:51.28

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

pectrum b pectrum o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0 dE SWT 632 ps @ VBW 100kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.67 dbm)| MI[1] 15.12 abm|
- 780.54100 MHz - A 779.99200 MHZ]
ML 1.128671129 MHez| 1.088911089 MHz|
104 2P . 104 Jining -
o4 fr 0d W\
10 df T -10 o - A
/ \ I
204 20d
7 N 7 |
\ L ™
-an i _(N Yl 0 5 7 lﬁMu ‘
o i A n uf p i
g Wy g Willy,
0 ST Ton i K ¥
o 1 o [T 1Y
g - E .
| =
w0 I g P cou WM o]
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.541 MHz 12.67 dam ML 779.992 MHz 15.12 dam
T 1 779.74225 MHz 5.55 dam Oce Bw 1.128871129 MHz TL L 779.75225 MHz 8.57 dam Oce Bw 1.088911089 MHz
T2 1 780.87113 MHz 0.83 dam T2 1 780.84116 MHZ 5,77 dam

L I ]

Date: 26.DEC 2017 20.36:41

L U

Date: 26.DEC 2017 20:37.41

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum - pectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.25 dBm| mili] 9 dBm|
20 78646800 MHzZ| - 786.15800 MHz
occBw M1 1.088911089 MHz| Oce Bw M1 1.108891109 MHz]|
104 |f\J’n R 104 N1 naI;
od , i od ] T
/ / |
-10 10 o ]
\ L
20 df . 20 df
o kY A '~\
a0 L Iy . . 2
Sl iy #"'h e
-40d . 1 L 1) 40 di 2l st MM Al
o ! = ¥ ¥
T R Wy
504 a 50 di !/
:":-1 I Eiuj\ku g
“e0'de 60 deni
CF 784.5 MHz 1001 pts Span 10.0 MHZ CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 786.488 MHz 14.25 dBm ML 766,158 MHZ 12,43 dBm
TL 1 785.66883 MHz 6.35 dBém Oce Bw 1.088911089 MHz TL 1 7B5.64BB5 MHz 2.87 dém Oce Bw 1.108891109 MHz
T2 1 785.75774 MHz .34 dBm T2 1 785.75774 MHz 5.32 dém

L ) ]

Date: 26.DEC.2017 21.23.18

L I

Cate: 26, DEC 2017 213350

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Band Edge

LTE M1 Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

[ ] o

ectrum x| sp um 7

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep

5GL Count 100/100 SGL Count 100,100

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit heck PABS

20 dbipe—teuRIOUS }INE Ans paks 20 dbifpe—8PURIQUS | INE ABS paBS

10 dem i 10 dém ,’

0de ” 0 dBm ‘t

-10 dem = JH' -10 dBm — H

-20 dem | I -20 dBm |

. I . i

SPURIOUS_LINE_ABS ‘k | SPURIOUS_LINE_ABS JI

-40 dBm 40 dBm "l

-50 dBm J E = | 50 dem = i

AR " S0 i :

Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ 'Start 763.0 MHz 7007 pts Stop B06.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MRz 775,000 MRz 6.250 kHz 774,55045 MRz -57.36 dém -22.36 08 763.000 MHz 775,000 MRz 6.250 khz 767,00999 Mhz ~60.70 dBrm -25.70 dB
775.000 Mz 775.900 MHz 100.000 kHz 775.88505 MHz -35.74 dBm ~E2.74 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.81234 MHz -49.16 dBm -36.16 dB
775.900 MHz 776,000 MHz 30.000 kHz 775,99725 MHz -42.17 dBm -29.17 dB 775.900 MHz 776.000 MHz 30.000 kHz 77502792 MHz 53,60 dbm 40.62 db
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 13.03 dBm -16.97 db 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 12.87 dBm -17.13 d8
788,000 MHz 788,100 MHz 30.000 kHz 788,09206 MHz -53.80 dém -40.80 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.07837 MHz -35.33 dBm -22.33 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.13182 MHz -49.44 dBm -36.44 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 21503 MHz 34.02 4B 2102 0B
793.000 MHz 806.000 MHz 6.250 kHz 79699351 MHz -60.36 dBm -25.36 d& 793.000 MHz B806.000 MHz 5.250 kHz 805.40909 MHz -59.76 dbm -24.76 db

)i ] CJ i

Date: 26,DEC.2017 20:01:00

Date: 26 DEC.2017 21:40:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
m o) Sp um v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS D
10 dem 10 dém
0de m 0 dem m
-10 dBm - | -10 derm — ’ L
20 dBm ll -20 dBm ]
SPURIOUS_LINE_ABS fl \M | SPURIOUS_LINE_ABS_ f‘
-40 dBm 40 dBm ‘M
50 dBm 4 | 50 dem
A0 ot 40 g8 :
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |__Powerabs |  aLimit
763.000 Mz 775,000 MHz 6.250 kHz 772,82617 MHz -56.01 dém -21.01 db 763,000 MHz 775.000 MAz 6.250 kHz 767.00999 MHZ 60,50 dBm 2580 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.85729 MHz -39.80 dém -26.80 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.63162 MHz -49.07 dBm -36.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,98057 MHz -44.94 dBm -31.94 dB 775.900 MHz 776.000 MHz 30.000 kHz 77508606 MHz 53.97 dim 40.97 db
776.000 MHz 788.000 MHz 100.000 kHz 777.80420 MHz 5.23 dém -24.77 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 4.86 dBm -25.14 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,08596 MHz -53.01 dém -40.91 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.02243 MHz -38.03 dBm -25.03 dB
788.100 MHz 793.000 MHz 100,000 kHz 791,59755 MHz -43.48 dém -36.48 dB 788,100 MH= 783.000 MH2 100,000 kHz 78812203 MHz ~36.60 dBm 2360 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.04545 MHz -60.78 dém -25.78 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.81169 MHz -60.59 dbm -25.59 dB
.
I - J1 £

Date: 26.DEC.2017 19.57.10

Date: 26.DEC.2017 21:33:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum x| sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbipe—$PURIOUS LINE ABS pagS
4 I
10 dem ‘1 10 dém ”
0da | 0dBm ”
-10 dém — ‘L\ -10 dBm —] ”
-20 dBm fl \ 20 dBm { \'
SRURIGUS_LINE_ABS ) \ | SFURIOUS_LINE_aBS_ ]
-40 dBm: % -40 dBm Jq T
-50 dBm J T 50 dBm i} {
0.4, —— 0.4 }
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ 'Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
763.000 MRz 775,000 MRz 5,250 kHz 772,41658 MHz -58.66 dBm -23.66 06 763.000 MHz 775,000 MRz 6.250 khz 763,48551 MHz -60.64 dBrm -25.84 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,75300 MHz -37.00 dém -24.00 dB 775,000 MH= 775,900 MH= 100,000 kHz 775.71703 MHz 45,06 dBm 36,06 db
775.900 MHz 776.000 MHz 30.000 kHz 775,99895 MHz -42.26 dem -29.26 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.02902 MHz 53.83 dbm 40.63 db
776.000 MHz 788.000 MHz 100.000 kHz 777,38462 MHz 13.35 dBm -16.65 db 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 13.30 dBm -16.70 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,04061 MHz -54.04 dBm -41.04 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,05290 MHz -38.11 dBm -25.11 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,17028 MHz -43.42 deém -36.42 dB 788,100 MH= 783.000 MHz 100,000 kHz 788.21014 MHz ~36.67 B 2387 dB
793.000 MHz 806.000 MHz 6.250 kHz 802,26623 MHz -60.76 dBm -25.76 d& 793.000 MHz B806.000 MHz 5.250 kHz 805.40905 MHz -60.62 dbm -25.62 dB
T
i N T
Date: 26,DEC.2017 2010220 Date: 26.DEC.2017 21:43:05
p m = || Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA
10 dem 10 dém
ode (""1 0dem |P""T
-10 dBm - I ‘ -10 derm — l \
20 dBm l\ -20 dBm {
SPURIOUS_LINE_ABS !J \ | SPURIOUS_LINE_ABS_ \
-40 dBm = 40 dBm
.50 dam [ M, | 50 dem
S0.dRm ot A0.0RM— -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 Mz 775,000 MHz 6.250 kHz 772,50840 MHz -57.63 dem —22.63 db 763,000 MHz 775.000 MHz 6.250 kHz 767.00999 MHZ 60,42 dBm 25 45 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.79346 MHz -38.88 dém -25.88 d& 775.000 MHz 775.900 MHz 100.000 kHz 77524141 MHz -49.07 dBm -36.07 dB
775,900 MHz 776.000 Mz 30.000 kHz J75,99005 MHz =43,39 dbm -30.38 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99396 MHz -54.14 dBm -41.14 de
776.000 MHz 788,000 MHz 100,000 kHz 778,09191 MHz 3,72 dém -26.27 d& 276,000 MH= 785.000 MHz 100,000 kHz 285, 74026 MHe 267 dem 2633 d
788,000 MHz 788,100 MHz 30.000 kHz 78809156 MHz -53.63 dém -40.63 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03232 MHz -41.35 dBm -28.35 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,47168 MHz -43.44 dém -36.44 dB 788,100 MH= 783.000 MHz 100,000 kHz 788.27867 MHz ~39.00 dBm 26,00 dB
793.000 MHz 808,000 MHz 6,250 kHz 706,99351 MHz -60.67 deém -25.67 dB 293.000 MHz 806,000 MHz 8250 kiiz BOE 40000 MHz 0.41 cBm o541 0B
T
I N T

Date: 26.DEC.2017 19.53.05

Date: 26.DEC.2017 21:35:08

SPORTO

N INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Spur

ilous Emission

LTE M1 Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 &dne ‘pummn. INE_ABS PABS 10 ddne Immunm INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
_a —— b bl vy M . P MW""‘”L“
-50 dBm -50 dBm
70 de -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E6.58946 MHz -58.58 dbm —45.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E5.85682 MHz -58.52 dBm -45.62 dB
806.000 MHz 1.000 GHz 100.000 kHz 964.37031 MHz -57.61 dbm -44.61 dB 806.000 MHz 1,000 GHz 100.000 kHz 991.80760 MHz -57.64 dBm -44.64 db
1.000 GHz 3.000 GHz 1.000 MHz 2.33242 GHz -47.29 dBm -34.29 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.33242 GHz -47.18 dBm -34.18 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99035 GHz -42,33 dBm -29.32 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98935 GHz -42,37 dém -20.37 de&
—_— —

( I J

Dater 26 DEC 2017 20:05:49

( I

Date: 26 DEC 2017 20-06:46

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum Spec
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne sPURIOUS. INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
- T e s es i il cufhausndn . — L A gt PLEEE
-50 dBm -50 dbm
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 704.57246 MHz -58.60 dBm ~45.60 dB 30,000 MHz 763.000 MHz 100.000 kHz 760.98526 MHz -58.51 dBm -45.51 dB
806.000 MHz 1.000 GHz 100.000 kHz 867.50355 MHz -57.55 dbm -44.55 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.49126 MHz -57.51 dBm -44.51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.33992 GHz -47.32 dBm -34.32 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.33992 GHz -47.36 dBm -34.36 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.928985 GHz -42,43 dBm -29.43 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99135 GHz -42.40 dBm -20,40 dB
—_—

\ ) J

Date: 26.DEC.2017 20.35:16

( Il

Date: 26.DEC.2017 203419

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 26 DEC 2017 21:36:27

Date: 26 DEC 2017 21:36:03

Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit (thrrk
INE_ABS PABS 10 éé%ﬂ IP\IR[()HS INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -40 dBm
50d Jer 50 dB oty e
- B - M
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 738.27361 MHz ~58.60 dbm ~45.60 dB 30,000 MHz 763.000 MHz 100.000 kHz 601.01874 MHz -58.70 dBm -45.79 dB
806.000 MHz 1.000 GHz 100.000 kHz 945.56172 MHz -57.62 dbm -44.62 dB 806.000 MHz 1,000 GHz 100.000 kHz 944.95001 MHz -57.16 dBm -44.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99875 GHz -47.92 dBm -34.92 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99275 GHz -47.66 dBm -34.66 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.928935 GHz -42,25 dBm -29.25 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.84837 GHz -42.46 dBm -20,46 dB
—_— —_—
( )i ) | ™) [ )i ] [ W

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Frequency Stability

Test Conditions LTE M1 Band 13 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0014
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0056 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0064
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-12 of 12




saronas. FCC RF Test Report Report No. : FG7D0540B

LTE M1 Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE M1 Band 26 / 5MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.38 8.26 8.43 8.43
Middle CH 8.41 8.52 8.46 8.46 PASS
Highest CH 8.35 8.41 8.41 8.52
SPORTON INTERNATIONAL INC. Page Number : A26-1 of 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 26 / 5MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 224911

Date: 26.DEC.2017 21:68.28

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
e M
o. \\ o.
.
0.0 - 0.0 =
S5 E
™ R
1E- 1E-
1E- 1E-
A ¥R
T
1
1E- 1E- |
CF 826.5 MHz Mean Pwr + 20.00 dB CF 826.5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.16 dBm -32.92 dim 10.23 d8 368 dB 6.70 dB 3,33 dB. 9.28 dB Trace 1 -43.20 dBm -33.58 dam 9.62 dB 365 dB 6.64 dB 8.26 dB 30 dB
—— ——
L L J Ll [ L JL J L

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2017 22.38.58

Date: 26.DEC.2017 22.36.48

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz

@153 view @152 view

s ——

I i
o. = o. R
R
=,
0.0 0.0 ——
; B
My

1E- 1E-

1EL % 1E4

1E- \| 1E- +

!

CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz ean Pwr + 20.00 dB

C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 -43.05 dBm -32.56 dBm 10.48 d8 365 dB 6.67 dB 3.41 dB 9.82 dB Trace 1 -43.09 dBm -32.91 dam 10.18 d8 368 dB 6.72 dB 8.52 dB 9.45 dB
- — —— —

L JU J WUARRED e L JU J FRRRRRED e

Highest Channel / 1RB

Highest Channel / Full RB

Date: 26.DEC.2017 22.6237

Date: 26.DEC.2017 22.59.47

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz

@153 view @152 view

‘_l‘-‘ —__l“-ﬂ
0. 0.
B
ey
0.0 0.0
= =
1E- 1E-
B
N %
\
1E- - 1E-
4
3

1E- R 1E-

CF 86,5 MHz Mean Pwr + 20.00 dB CF 86,5 MHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 [ -42.95 dem | -32.33 dem _ 10.62 dB 3.68 0B 6.51 48 .35 dB 9.74 6B Trace 1 [ -43.00 dem | -32.79 dem 1021 4d8 3.68 0B 5.70 48 5.41 08 9.39 6B
— —_— —— —
L JU J WUARRED e L JL J FRRRRRED e

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A26-2 of 12




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 26 / 5MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2017 22.49:33

Spectrum = Spectrum
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&

o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz

@153 view @152 view

2 —
0. 0. —=
‘\_\ e
L
.
0.0 0.0
5 =
iy
5,
1E- h \ 1E- A
W
1E4 — 1E4
N
A
I
S
1E4 2t 1E4
X
CF 826.5 MHz Mean Pwr + 20.00 dB CF 826.5 MHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -43.17 dBm -32.61 dBm 10.56 d8 368 dB 6.72 dB 3.43 dB 9.59 dB Trace 1 -43.17 dBm -32.79 dam 10.38 d8 3.62 dB 6.67 dB 8.43 dB 45 dB
—— ——

Date: 26.DEC.2017 2310:11

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2017 22.37-27

Spectrum = Spectrum -
Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
i Moo WY
o o —
=
™.
00 00 .
N .\\‘

1E = 1E 2

1E- “R 1E-

1E- B 1E-

et A,
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 [ -43.07 dem | -32.64 dem _ 10.43 d8 3.68 0B 6.7E 4B .46 dB 9.74 6B Trace 1 [ -43.00 dem | -33.06 dem __ 10.02 d8 3.65 dB 6.72 48 8.45 08 9.36 6B
—— — —— —_—
L JU J WUARRED e L JL J Wy e

Date: 26.DEC.2017 22.37:05

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

Date: 26.DEC.2017 22.60.18

Ref Level 30,00 dom  Offset 10,60 b Ref Level 30,00 dom  Offset 10.60 G&
o At 30d8__AQT 2 ms @ RBW 5 MHz o At 30d8__AQT 2 ms @ RBW 5 MHz
@153 view @152 view
Por S W R
: : \‘\\‘
\\ 8
0.0 — 0.0 -
S =
%, £
b,
1E- 1E-
1E- ~— 1E-
A
RS
1E- Lk 1E-
P
CF 86,5 MHz Mean Pwr + 20.00 dB CF 86,5 MHz ean Pwr + 20.00 dB
C ary C D Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |

Trace 1 -42.97 dBm -32 .66 dBm 10.31 d8 368 dB 6.70 dB 3.41 dB 9.48 dB Trace 1 -42.97 dBm -32.37 dam 10.60 d8 368 dB 6.72 dB 8.52 dB 9.88 dB
— — —— —
L JU J WUARRED e L JU J L ERRERRE I

Date: 26.DEC.2017 23:00:45

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

26dB Bandwidth

Mode LTE M1 Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.36 1.33 - - - - - -
Middle CH - - - - 141 131 - - - - - -
Highest CH - - - - 129 134 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A26-4 of 12
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FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report Report No. : FG7D0540B

LTE M1 Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.61 dBm)| ™M1[1] 12.99 aBmj
824.41200 MHz 624.69200 MHZ,
= nd 26.00 dB| @ M nd 26.00 dB|
w0 e Buw 1.359000000 MHz| 0d At Buw 1.329000000 MHz|
v l Q factor 606.9) f Ty "l Q factor 620.7]
o4 T 0d 1 ‘
-10 df - 10 d - |
204 20d
|
l W‘J. Ay
a0 e LI P 0 .
¥y r
«} an, !
a0d WY 1 40 di A A
a0 W= i ] o J 'y
b \ . v | .
s R ELAZIR ot AT
o b Gl I, PN o et
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.412 MHz 14.81 dBm nd@ down 1.359 MHz M1 B24.692 MHz 12.99 dBm nd@ down 1,329 MHZ
T 1 824.172 MHz -11.53 dbm nd8 26.00 dB TL L £24.142 MHz -12.91 dbm n 26,00 d8
T2 1 825.531 MHz -11.16 d8m Q factor 606.8 T2 1 B25.471 MHz -12.78 dém Q factor 620.7

L I ]

Date: 26.DEC 2017 21:58.43

L U

Date: 26.DEC 2017 2157.00

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum = pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.10 dBm| ™M1[1] 13.21 aBm)
834.46200 MHz 834.67200 MHZ,
= ™ nd 26.00 dB| @ 1 nd 26.00 dB|
w0 A Bu 1.409000000 MHz| 0d A izl Buw 1.309000000 MHz|
Q factor 592.4 JI W J] Q factor 637.8]
od 1 t 0d ] T
10 d [Y( iz -10 d —~ !
20d £ i 20d 4
pigu“i b w o L
a0 - 0 / Win
My wh
< dom ! uni U Y Wty |
1 [ I p VA LA
gl e ) - ﬁwa,ﬂ“ Y i
ot I
o Bl LTI (N R o Y Ty W ey
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 834.482 MHz 13.10 dBm nd@ down 1.409 MHz M1 1 B34.672 MHz 13.21 dBm nd@ down 1,209 MHZ
T 1 834.122 MHz -12.61 dam nd8 26.00 dB TL L £34.162 MHz -12.76 dm n 26,00 d8
T2 1 835.531 MHz -12.87 dém Q factor 592.4 T2 1 B35.471 MHz -12.91 dém Q factor 637.8
L it ] - L ) ] L]

Date: 26.DEC 2017 22 36:32

Date: 26, DEC 2017 2236.08

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - Spectrum o
Ref Level 30.00 B Offset 10.80 db & RBW 30 kHz Ref Level 30.00 0Bm _ OFfset 10.00 GB w RBW 30 khz
o att 308 SWT  63.2ps @ VBW 100 kHz  Mode Auta FFT o att a0 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 1+.53 dbm) CHEY 12.50 dbm|
848.01800 MHZ] 84787900 MHz
e nds ' 26.00 dB| & ndB M1 26.00 d8|
B 1.289000000 MHz| Bw Y 1.339000000 MHz|
10 P'ROH“” d 104 Tapttn,
1qd i 650.0) Qi arrll oy 6334
od t od |
‘ n ] |
d £ 5 o 47 L
-10 -10
I Ty I8 W
20 d | 20 di f |
L Vil T L.\m_l,“
s’ I M I
N T T -0 Iy
J\.WJ‘ Iy 3
-40d 2 v & 40 di St
T Ty, ) \
S04 2 g S04 g
g s ™ B ISR PRRTNT Y
0d 60 d
CF 846.5 MHz 1001 pts Span 10.0 Mz GF 846.5 MHz 1001 pts Span 10.0 Mz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 548,016 MHz 14.53 dgm N down 1.289 MHz ML 547,670 Mhz 12.53 dBm N down 1,339 MHz
T1 1 847.559 MHz -11.43 dém nds 26.00 d8 T1 1 B47.529 MHzZ -13.69 dam nds 26.00 da
T2 1 548,846 MHz -10.85 dém Q factor 556.0 T2 1 848,668 MHz ~14.04 dBm Q factor 533.4
L I ) - L I ) L

Date: 26.DEC.2017 23.00.03

Cate: 26, DEC 2017 23.01.08

SPORTON INTERNATIONAL INC. 1 A26-5 of 12
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Occupied Bandwidth

Mode LTE M1 Band 26 : 99%0BW/(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK [16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - 1.08 11 - - - - - -
Middle CH - - - - 1.11 11 - - - - - -
Highest CH - - - - 1.11 1.11 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A26-6 of 12
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FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 0dB SWT  63.2us @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.68 dBm| ™M1[1] 12.04 aBmj
824.50200 MHz - 625.08100 MHZ,
Occ B 1.078921079 MHe| W1 Occ B 1098901099 MHz|
iy 2 104 Tiplaa T
] i
| § M
] 10 d ’ \
W
Y 20 d -
WL
M\.\,\J“ " o y e -
Il
v Al
A o A Mg
[, WM T,
I T e 3y Ak
Y] i Al il
Ve unmtnfolinesleus) o LA DR LRILY) [Er
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,502 MHz 14.68 dam ML 25,081 MHz 12,84 dam
T 1 824.25225 MHz 8.76 dBm Oce Bw 1.078921079 MHz TL L 82424226 MHz 6.92 dBm Oce Bw 1.098901099 MHz
T2 1 825.33117 MHz 8.14 dam T2 1 825.34116 MHz 3.69 dam

Date: 26.DEC 2017 21:5.37

U ]

Date: 26 DEC 2017 215654

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

I

ectrum = pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0 dE SWT 632 ps @ VBW 100kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 14.71 dBm| ™M1[1 12.27 aBbm)
- 834.89200 MHz - 834.76200 MHZ,
e Occ B 1.108891109 MHe| ™ 1098901099 MHz|
10d b ety 104 ST AR
) e
[ ¥ T
o + t 0 i
/ \ | |
10 df ~ | -10 o
2 y 20 d
204 — 4 20 M
" g w0 , iy
- + Vg - 7 =
o , ,
40 ) I (+ 40 di Jf"' ¥l
) RUTEN f’d" A -
f‘sh;"a"f Vol e, . )
m W Vo
o4 et ol b o LT T
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,832 MHz 14.71 dBm ML L 34,752 MHZ 12.27 dam
T 1 834.24226 MHz 6.27 dBm Oce Bw 1.108391109 MHz TL L 834.24226 MHz 6.08 dBm Oce Bw 1.098901099 MHz
T2 1 835.35115 MHz 3.87 dam T2 1 835.34116 MHz 6.33 dam

Date: 26.DEC 2017 22 36:40

)i ) ]

Date: 26, DEC 2017 2236.02

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

)

Spectrum - Spectrum o
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.49 dBm| mili] 14.45 dBm|
20 847.89900 MHz - 848.01800 MHz
oce Bl 1.108B91109 MHZ, oce Billy! 1.108891100 MH|
104 e 104 rilhasthn
[ T
0 di 0
[ ‘ ; I‘
-10 df | 10 e |
10 7 1y 10 7 Y
r
20 d - 4 ~ 20 di 5
Il 4 I
a0 i i i -30 —-
A VY
404 el "y 40 d Y
g ] L i
-50d Al e -50 di " bt M s
, ! "
iraarm it g st SPTLISH R L VR
60 d -60 d
CF 846.5 MHz 1001 pts Span 10.0 MHZ CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.859 MHz 13.43 dBm ML 45,018 MHz 14.45 dBm
TL 1 847.66883 MHz 6.73 dém Oce Bw 1.108891109 MHz TL 1 B47.66B83 MHz 6.13 dBém Oce Bw 1.108891109 MHz
T2 1 848.77772 MHz 2.99 dbm T2 1 846.77772 MHz 3.06 dém

Date: 26.DEC.2017 225956

)il ) [

Date: 26 DEC. 2017 23.00.52

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Band Edge

LTE M1 Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

]" 1

Date: 26,DEC.2017 22-48'55

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S
10 dBm f“] 10 dBm ,‘W
o0 de ! ! 0dem |
il |
-10 dBm | _10 dem |
I I
-20 dem J -20 dem JT l
-30 dBm -30 dBm L,
Wl [\J
140 SB[ TI SRR . LIV
I ,.“AMMW | " l $WNMM A e
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz £22,98002 MHz -37.77 dém ~24.77 dé 544.000 MHz 849.000 MHz 100.000 kHz 848.70280 MHz 14.31 dBm -15.69 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.98951 MHz -30.83 dBm -17.83 dB 349,000 MH= 850.000 MHz '50.000 kHz 840.04246 MHz -29.96 dBm 16,96 dB
824.000 MHz 529,000 MHz 100.000 kHz 824.30220 MHz 12.31 dBm -17.69 di 850.000 MHz 860.000 MHz 100.000 kHz 850,45455 MHz -34.00 dBm -21.00 dB

i

Date: 26 DEC.2017 23:08:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 22.02.40

ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
ods flw 4 0 dBm ’Mn.r‘.
]
-10 d8m i -10 dBm |
SPURIOUS_LINE_ABS ( ‘ |
-20 dBm 'I l\‘ -20 dBm { {
.30 dem } ».l ﬁ -30 dBm M J'J
-40 dBm 40} g
Tt o
Se-elm oAbl m.an ki, A, N
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,88412 MHz -41.78 dém -28.78 de '844.000 MHz 849.000 MHz 100.000 kHz 847,85864 MHz 4.21 dBm -25.79 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99151 MHz -30.66 dBm -17.66 dB 49,000 MHz 850,000 MHz 50.000 kHz 840,04045 MHz -25.80 dBm -12.30 dB
824.000 MHz 529,000 MHz 100,000 kHz 824.84166 MHz 5,59 dBm -24.41 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.30470 MHz -35.26 dbm -22.26 dB
—
Y
i ) e i 1 ]

Date: 26.DEC.2017 22.59:29

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 26.DEC.2017 22:06:45

spectrum x| sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm Iﬂ\ 10 dBm %
0de - \ 0 dem ]‘
-10 dem I -10 dBm
SPURIGUS. LINE 85 ’J 1 [ \
-20 dém I I -20 dém |
.30 dem | -30 dBm il
40 dam | | L ﬂ | o | ,ﬂw
- . il WL, uleL I'I : W_VJL-LMJ I T
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.91608 MHz -38.57 dém -25.57 d& 544.000 MHz 849.000 MAz 100.000 kHz 848.60789 MHz 12.39 dBm -17.61 dB
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59850 MHz -26.44 dém -13.44.d8 849,000 MHz 850,000 MHz 50,000 kHz 549,03746 MHz -23.34 dBm -10.34 dB
524.000 MHz 829,000 MHz 100,000 kHz 824,36713 MHz 13.18 dBm -16.82 dB B50.000 MHz 560000 Mz 100000 kHz 55031466 Mis 34 16 dbm ETRTET
Y
) i )

Date: 26 DEC.2017 23:08:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

Date: 26.DEC.2017 21:58.10

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dem 10 dBm:
0de ih ""\ 0 dém [ il
-10 dBm [ - -10 dBm. -
SPURIOUS_LINE_ABS { 1 |
-20 dBm F hl -20 dBm JU \‘
-30 dBm f W\JII i -30 dem mell’ p
-40 dBm L, : 40 dBrm | '"V -.
5 el EPnE IENT WM“ W‘-’WJLW ﬁh‘gg‘ﬁk‘"‘ ﬂ Sl
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,92408 MHz -39.83 dém -26.83 de '844.000 MHz 849.000 MHz 100.000 kHz 847.88362 MHz 5.19 dBm -24.81 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.98152 MHz -30.56 dBm -17.56 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,01140 MHz -30.54 dBm -17.54 dB
824.000 MHz 829.000 MHz 100.000 kHz 82431210 MHz .58 dBm -25.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -39.85 dbm -26.85 db
Y
i i [ ]

Date: 26.DEC.2017 23.05:40

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

Conducted Spurious Emission

LTE M1 Band 26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
heck PABS Limit ¢heck AB
SPURIOUS LINE_ARS PABS _10 ddRe JRIOUS_| INE_ABS PABS
[ SPURIOUS_LINE ABS_
20 dBm
-30 dBm
40 dBm
s A
e, s e g, e | mww _—
- -50 UBFL T'
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 659.84383 MHz -48.57 dBm -35.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 659.84383 MHz -51.26 dBm -38.26 dB
860,000 MHz 1.000 GHz 100.000 kHz 989.72028 MHz -55.,42 dBm -42,42 dB 860,000 MHz 1,000 GHz 100.000 kHz 989.72028 MHz -55.70 dBm -42,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.88 dBm -33.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -44.96 dBm -31.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.01 dBm -29.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,14 dBm -29.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43,38 dBm -30.38 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -43 .49 dBm -30,49 d&
_— _—
{ 1 J o ( )it J o

Dater 26 DEC 2017 22°04:18

Date: 26 DEC 2017 22:18:01

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum Spec
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- t -10 deffi=—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
~20 dBm 20 dBm
-30 dBm -30 dBm
40 dBm 40 dBm
LAt AAAAATn o
T R e eaiahiiieg _— B e namaahind —
-50 dc:_:I— ] -50 UBFL 1
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 667.68991 MHz -51.41 dBm -38.41 dB 30.000 MHz 815.000 MHz 100.000 kHz 667.68991 MHz -52.04 dBm -39.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.58741 MHz -57.09 dBm -44,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 949.86014 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.42 dBm -32.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.98 dBm -31.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.20 dBm -29.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,23 dBm -29.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43,43 dBm -30.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42264 GHz -43.56 dBm -30.56 d&
—_—
( ) J 2 ( )i ] o

Date: 26.DEC.2017 22.21.47

Date: 26.DEC.2017 221933

SPORTO

N INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 26 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 26 DEC 2017 22-54:04

Date: 26 DEC 2017 2252:16

oo
v
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit ¢heck PABS
INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS PABE
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
" O e VL UURp Mw‘
P—— i 1 s ettt e~
-50 dBFl
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 675.92829 MHz -52.46 dBm -39.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 675.92829 MHz -50.85 dBm -37.85 dB
860,000 MHz 1.000 GHz 100.000 kHz 945.66434 MHz -57.57 dBm -44,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 981.60839 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.64 dBm -30.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.44 dBm -31.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.26 dBm -29.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,07 dBm -29.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07273 GHz -43,37 dBm -30.37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40015 GHz -43 .42 dBm -30.42 d&
_— _—
{ 1 J ¢ L] ( )it J L o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Frequency Stability

Test Conditions LTE M1 Band 26 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0051
40 Normal Voltage 0.0014
30 Normal Voltage 0.0041
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0053

-10 Normal Voltage 0.0055 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0065
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Appendix B. Test Results of Radiated Test

LTE M1 Band 2

LTE M1 Band 2/ 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!w (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -47.88 -13 -34.88 -64.87 -59.67 0.72 12.52 H
5550 -53.31 -13 -40.31 -75.17 -65.48 1.00 13.17 H
7404 -39.09 -13 -26.09 -64.2 -48.48 1.18 10.57 H
H
H
H
H
Lowest
3702 -39.91 -13 -26.91 -58.07 -51.7 0.72 12.52 Y
5550 -50.17 -13 -37.17 -72.12 -62.34 1.00 13.17 Y
7404 -35.98 -13 -22.98 -60.88 -45.37 1.18 10.57 Y
Y
Y
Y
Y
SPORTON INTERNATIONAL INC. Page Number : Bl-1of10

TEL : 886-3-327-3456
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saronas. FCC RF Test Report Report No. : FG7D0540B
3756 -47.37 -13 -34.37 -64.48 -59.17 0.69 12.50 H
5634 -54.60 -13 -41.60 -76.32 -66.74 0.98 13.12 H
7512 -41.30 -13 -28.30 -66.17 -50.55 1.18 10.43 H
H

H

H

H

Middle

3756 -37.47 -13 -24.47 -55.77 -49.27 0.69 12.50 \Y
5634 -51.95 -13 -38.95 -73.84 -64.09 0.98 13.12 \Y
7512 -36.93 -13 -23.93 -61.94 -46.18 1.18 10.43 \Y
\Y

\Y

\Y

\Y

3816 -47.96 -13 -34.96 -65.24 -59.75 0.69 12.47 H
5724 -53.19 -13 -40.19 -74.93 -65.26 0.99 13.07 H
7632 -41.88 -13 -28.88 -67.06 -51.47 1.18 10.77 H
9525 -47.00 -13 -34.00 -76.64 -56.61 1.64 11.25 H
H

H

H

Highest

3816 -40.04 -13 -27.04 -58.54 -51.83 0.69 12.47 \Y
5724 -46.52 -13 -33.52 -68.47 -58.59 0.99 13.07 \Y
7632 -36.89 -13 -23.89 -61.82 -46.48 1.18 10.77 \Y
9525 -43.93 -13 -30.93 -72.99 -53.54 1.64 11.25 \Y
\Y

\Y

Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC. Page Number : B1-2 of 10
TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 4

LTE M1 Band 4 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA SG. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!w (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -46.37 -13 -33.37 -63.53 -57.96 0.77 12.36 H
5130 -49.58 -13 -36.58 -70.28 -61.07 0.97 12.46 H
6840 -48.98 -13 -35.98 -72.67 -59.83 0.81 11.65 H
H
H
H
H
Lowest
3420 -42.62 -13 -29.62 -59.59 -54.21 0.77 12.36 Y
5130 -43.50 -13 -30.50 -64.37 -54.99 0.97 12.46 Y
6840 -41.75 -13 -28.75 -65.91 -52.6 0.81 11.65 Y
Y
Y
Y
Y
3462 -46.73 -13 -33.73 -63.93 -58.44 0.78 12.49 H
5190 -51.82 -13 -38.82 -72.61 -63.41 0.99 12.58 H
6924 -48.71 -13 -35.71 -72.59 -59.18 0.99 11.47 H
H
H
H
H
Middle
3462 -41.67 -13 -28.67 -59.26 -53.38 0.78 12.49 Y
5190 -45.74 -13 -32.74 -66.69 -57.33 0.99 12.58 Y
6924 -42.71 -13 -29.71 -66.97 -53.18 0.99 11.47 \Y
\Y
Y
Y
\Y
SPORTON INTERNATIONAL INC. Page Number : B1-30f10
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saronas. FCC RF Test Report

Report No. : FG7D0540B

Highest

3510 | -50.67 -13 -37.67 | -67.84 | -62.49 0.78 12.60 H
5250 | -54.02 -13 41.02 | -7494 | -6571 1.01 12.70 H
7014 | -46.70 -13 -33.70 | -70.82 | -56.81 117 11.27 H
H
H
H
H
3510 | -43.54 -13 3054 | -61.7 | -55.36 0.78 12.60 Vv
5250 | -47.90 -13 3490 | -68.96 | -59.59 1.01 12.70 Vv
7014 | -41.83 -13 -28.83 | -66.24 | -51.94 1.17 11.27 Vv
Vv
Vv
Vv
Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 12

LTE M1 Band 12 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!w (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -56.19 -13.00 -43.19 -65.30 -62.24 0.50 8.70 H
2096 -62.37 -13.00 -49.37 -73.87 -70.11 0.59 10.48 H
2800 -60.89 -13.00 -47.89 -73.30 -69.02 0.70 10.98 H
3496 -57.81 -13.00 -44.81 -72.24 -67.47 0.78 12.59 H
H
H
H
Lowest
1400 -48.61 -13.00 -35.61 -57.78 -54.66 0.50 8.70 \Y
2096 -57.16 -13.00 -44.16 -68.42 -64.90 0.59 10.48 Y
2800 -55.87 -13.00 -42.87 -68.70 -64.00 0.70 10.98 Y
3496 -45.84 -13.00 -32.84 -61.39 -55.50 0.78 12.59 Y
Y
Y
Y
1408 -50.05 -13.00 -37.05 -61.26 -56.15 0.50 8.75 H
2120 -58.81 -13.00 -45.81 -72.61 -66.56 0.59 10.50 H
2824 -59.44 -13.00 -46.44 -73.90 -67.58 0.71 10.99 H
3528 -54.32 -13.00 -41.32 -70.79 -63.98 0.78 12.59 H
4232 -57.74 -13.00 -44.74 -75.30 -67.06 0.84 12.31 H
H
H
Middle
1408 -38.99 -13.00 -25.99 -50.00 -45.09 0.50 8.75 Y
2120 -52.18 -13.00 -39.18 -65.78 -59.93 0.59 10.50 Y
2824 -53.66 -13.00 -40.66 -68.50 -61.80 0.71 10.99 \Y
3528 -45.60 -13.00 -32.60 -63.39 -55.26 0.78 12.59 \Y
4232 -53.43 -13.00 -40.43 -72.25 -62.75 0.84 12.31 Y
Y
\Y
SPORTON INTERNATIONAL INC. Page Number : B1-50f10
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saronas. FCC RF Test Report Report No. : FG7D0540B
1432 -46.73 -13.00 -33.73 -58.11 -52.97 0.50 8.89 H

2136 -59.80 -13.00 -46.80 -73.85 -67.57 0.59 10.51 H

2856 -59.51 -13.00 -46.51 -74.08 -67.66 0.71 11.01 H

3560 -53.98 -13.00 -40.98 -70.39 -63.62 0.78 12.58 H

4288 -57.01 -13.00 -44.01 | -7474.00 | -66.31 0.84 12.28 H

H

H

Highest

1432 -37.04 -13.00 -24.04 -47.96 -43.28 0.50 8.89 \Y

2136 -56.62 -13.00 -43.62 -70.56 -64.39 0.59 10.51 \Y

2856 -55.33 -13.00 -42.33 -70.18 -63.48 0.71 11.01 \Y

3560 -46.84 -13.00 -33.84 -64.29 -56.48 0.78 12.58 \Y

4288 -51.71 -13.00 -38.71 -70.72 -61.01 0.84 12.28 \Y

\Y

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG7D0540B

LTE M1 Band 13

LTE M1 Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!w (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1552 -59.13 -13 -46.13 -69.59 -65.88 0.51 9.41 H
2328 -53.26 -13 -40.26 -67.44 -61.15 0.62 10.66 H
3112 -57.99 -13 -44.99 -73.58 -66.53 0.74 11.44 H
3888 -52.97 -13 -39.97 -69.95 -62.50 0.77 12.44 H
H
H
H
Lowest
1552 -50.41 -13.00 -37.41 -60.30 -57.16 0.51 9.41 Y
2328 -44.66 -13 -31.66 -59.36 -52.55 0.62 10.66 Y
3112 -50.13 -13 -37.13 -65.95 -58.67 0.74 11.44 Y
3888 -40.69 -13 -27.69 -58.83 -50.22 0.77 12.44 Y
Y
Y
Y
1560 -59.83 -42.15 -17.68 -70.25 -66.60 0.51 9.43 H
2344 -53.12 -13 -40.12 -67.16 -61.02 0.62 10.68 H
3120 -57.43 -13 -44.43 -73.02 -66.00 0.74 11.46 H
3896 -53.42 -13 -40.42 -70.40 -62.94 0.78 12.44 H
H
H
H
Middle
1560 -49.68 -42.15 -7.53 -59.53 -56.45 0.51 9.43 Y
2344 -43.97 -13 -30.97 -58.59 -51.87 0.62 10.68 Y
3120 -49.59 -13 -36.59 -64.41 -58.16 0.74 11.46 \Y
3896 -44.22 -13 -31.22 -62.36 -53.74 0.78 12.44 \Y
Y
Y
\Y
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saronas. FCC RF Test Report Report No. : FG7D0540B
1568 -58.69 -42.15 -16.54 -68.65 -65.47 0.52 9.45 H

2360 -50.78 -13 -37.78 -64.68 -58.69 0.63 10.69 H

3144 -58.22 -13 -45.22 -73.90 -66.86 0.74 11.53 H

3912 -54.49 -13 -41.49 -71.51 -63.98 0.79 12.44 H

H

H

H

Highest

1568 -49.06 -42.15 -6.91 -58.76 -55.84 0.52 9.45 \Y

2360 -43.01 -13 -30.01 -57.54 -50.92 0.63 10.69 \Y

3144 -49.83 -13 -36.83 -65.79 -58.47 0.74 11.53 \Y

3912 -45.14 -13 -32.14 -63.29 -54.63 0.79 12.44 \Y

\Y

\Y

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG7D0540B

LTE M1 Band 26

LTE M1 Band 26 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA SG. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!w (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -48.25 -13 -35.25 -58.16 -55.2 0.53 9.63 H
2472 -51.04 -13 -38.04 -64.48 -59.02 0.65 10.78 H
3296 -54.37 -13 -41.37 -70.51 -63.45 0.76 11.99 H
H
H
H
H
Lowest
1648 -34.70 -13 -21.70 -44.32 -41.65 0.53 9.63 \Y
2472 -43.66 -13 -30.66 -57.59 -51.64 0.65 10.78 Y
3296 -48.42 -13 -35.42 -64.53 -57.5 0.76 11.99 Y
Y
Y
Y
Y
1675 -52.61 -13 -39.61 -62.82 -59.61 0.53 9.69 H
2510 -54.05 -13 -41.05 -67.47 -62.05 0.66 10.81 H
3340 -58.20 -13 -45.20 -74.4 -67.41 0.76 12.12 H
H
H
H
H
Middle
1675 -39.48 -13 -26.48 -49.19 -46.48 0.53 9.69 Y
2510 -50.66 -13 -37.66 -64.49 -58.66 0.66 10.81 Y
3340 -52.37 -13 -39.37 -68.38 -61.58 0.76 12.12 \Y
\Y
Y
Y
\Y
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1688 -44.69 -13 -31.69 -54.94 -51.72 0.53 9.71 H

2544 -48.56 -13 -35.56 -62.04 -56.57 0.67 10.83 H

3392 -43.56 -13 -30.56 -59.87 -52.92 0.77 12.28 H

4240 -55.80 -13 -42.80 -73.36 -65.12 0.84 12.30 H

H

H

H

Highest

1688 -32.86 -13 -19.86 -42.61 -39.89 0.53 9.71 \Y

2544 -43.84 -13 -30.84 -57.69 -51.85 0.67 10.83 \Y

3392 -42.87 -13 -29.87 -58.77 -52.23 0.77 12.28 \Y

4240 -50.72 -13 -37.72 -69.54 -60.04 0.84 12.30 \Y

\Y

\Y

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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